m 250 SX '99 <1999><EU><630290>

EXHAUST CONTROL
32790
LOCTITE 243
@
1
LOCTITE 243
0} ﬁj 2
10%6 [ Q LOCTITE 243
11 @/ ' 16 5 3 of
14 J ¥
59
17
18 0
19 05
ZAHNSBGMENT LINKS STEUERWALZE LINKS 20 % 0
GEAR SEGMENT L / § CONTROL SHAFT L / 8 0 4
19
Dy @, 22,4
O s ( LOCTITE 24
) S0P 18 i s
N - 017 Ysfw
013 23
021
STEUERWALZE RECHTS ZAENSEGMENT RECHTS LOCTITE 243
CONTROL SHAFT R / § GEAR SEGMENT R / §
LOCTITE 23§
Pos Part Number Description Additional Text Quantity
1 0965050103 FLAT HEAD SCREW DIN0965-M 5X10 4.00
2 54637062000 RETAINING PLATE R/S 250 250 1.00
2 54637362000 RETAININGPLATE R/S 300/360/380 300/380 1.00
3 54637063000 RETAINING PLATE L/S 250 250 1.00
3 54637363000 RETAININGPLATE L/S300/360/380 300/380 1.00
4 0770160021 O-ring 16X2 VITON 75 2.00
5 54637061444 CONTROL ROLLER L/S "L" 250’ 250 1.00
5 54637061544 CONTROL ROLLER CPL. R/S 250'96 250 1.00
5 54637361444 CONTR.VALVE L/S "L"300/360/3 300/380 1.00




5 54637361544 CONTROL VALVE R/S 300/360/380 300/380 1.00
10 0912060203 AH SCREW DIN0912-M 6X20 1.00
1" 54637067000 SPRING SLEEVE 1.00
12 54637066000 OVERLOAD SPRING 1.00
13 54637085300 RETAIN.PLATE CONTROL FLAP '92 1.00
14 54637065000 CONTROL LEVER WITH BALL TYPE 1.00
15 54637068100 BUSHING SLEEVE 1.00
16 0007050160 CYLINDER PIN DIN 7-5X16MM (M6) 1.00
17 54637064000 GEAR SEGMENT R/S 250 250 1.00
17 54637064050 GEAR SEGMENT L/S 250 250 1.00
17 54637364000 GEAR SEGMENT R/S 300 300/380 1.00
17 54637364050 GEAR SEGMENT L/S 300 300/380 1.00
18 54737019000 BEAR. SLEEVE F.CONTROL FLAP'97 2.00
19 0770150151 O-RING 15,00X1,50 VITON 2.00
20 54637020800 CONTROL FLAP "2504" 250 1.00
20 54637320700 CONTROL FLAP "3003" 300" 1.00
20 54737020200 CONTROL FLAP "3603" 380'98 380 1.00
21 0912060163 AH SCREW DIN0912-M 6X16 1.00
22 54637056000 WASHER 6,5X11X2 1.00
23 0984060063 AH SCREW DIN7984-M 6X 6 1.00
25 0015050123 HH COLLAR SCREW M 5X12 WS=8 2.00
26 0349000050 WASHER DIN7349-5X15X2 2.00
27 54635005000 WATER PUMP WHEEL 1.00
28 0760082472 SHAFT SEAL RING 8X24X7 A DUO 1.00
29 0137060000 SPRING WASHER DIN0137-B 6 0.00
30 0625160026 BALL BEARING 16002 1.00
31 54637050344 CENTRIFUGAL TIMER CPL. 1.00
36 54637098000 GROOVED BALL BEAR. 626.2RS1.C3 1.00
40 0015050203 HH COLLAR SCREW M 5X20 WS=8 2.00
41 54637070100 COVER LID 250-380'98 1.00
43 54637075100 SPRING GUIDE 250-380' 1.00
44 0770021120 O-RING 12,37X2,62 NBR70 1.00
45 0770240020 O-RING 24,00X2,00 NBR70 1.00
46 54637072000 ADJUST.SPRING L=65MM D=1,8MM 250 1.00
46 54637072100 ADJ.SPRING L=65MM D=2MM '96 300/380 1.00
46 54637072300 AUXILIARY SPRING MID. YELLOW 300/380 1.00
47 54637071200 SPRING INSERT 1.00
50 54637055244 ANGLE LEVER CPL. '91 1.00
51 0988101610 SHIM WASHER DIN988 10X16X1 2.00
52 54637059244 BUSHING SUPPORT CPL. 1.00
53 54637057200 CONTROL LEVER '91 1.00
55 0912050163 AH collar screw DIN 912 M5x16 2.00
60 54637095344 CONNECT.ROD CPL. L=109,5MM '91 300/380 1.00
61 50237195055 SECURING DIN-71805-S-8 2.00
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